CALIFORNIA REGIONAL WATER QUALITY
CONTROL BOARD
LOS ANGELES REGION

ORDER NO. R4-2002-0121

NPDES PERMIT NO. CA0054011

COUNTY SANITATION DISTRICTS OF LOS ANGELES COUNTY
LOS COYOTES WATER RECLAMATION PLANT



TABLE OF CONTENTS

PURPOSE OF ORDER ...ttt e e e e e e e e e e e e e 1
FACILITY AND TREATMENT PLANT DESCRIPTION ... ..ot e 1
DISCHARGE OUTFALL AND RECEIVING WATER DESCRIPTION........ccccoviiiiiiiii e, 2
WATER RECYCLING FACILITY L 2
STORM WATER. ...t e e et e a e e e eeaeea s 3
DISCHARGE QU ALY Lttt it e e e e e e e e e e e e et re e a e 3
APPLICABLE LAWS PLANS, POLICIES AND REGULATIONS.......coiii e, 6
BaSIN PlaN . ..o e 7
Sources of Drinking Water POlICY..........oouieiie e e 7
BenefiCial USES.... ...t 7
Antidegradation POICY.............uuuuiiiieiiiieiieiiiiiiiieieieeeeee e e 8
California TOXICS RUIE (CTR)....ccciiiiiiiiiiiii et e e 8
State Implementation PoliCy (SIP)........coooviiiiii 9
Watershed APPrOaCh. .. ... i e e e e 9
Clean Water Act (CWA) 303(d) Listed pollutants.............cccoiiiie i iciieii e, 9
Total Maximum Daily Loads (TMDLS)......ccooiiiiiiiiie e, 10
State of the Watershed REPOI........cooii e e 10
Performance GOalS..........coiiuiiiie i 11
REGULATORY BASIS FOR EFFLUENT LIMITS AND DISCHARGE REQUIREMENTS..... 11
REASONABLE POTENTIAL ANALYSIS. ..o e 15
INTERIM REQUIREMENT S ...t e e e e e e e e e e 18
Pollution Minimization PIan. ..o e 18
y Y 1010170 ] 0T DT RPPPRN 18



TABLE OF CONTENTS

CEQA AND NOTIFICATION . .. ettt e e e e ae e e 19
DISCHARGE REQUIREMENT S . .. .ot e e e e e e e 20
EFFLUENT LIMITATIONS . ..ottt et e e e e e e et e e s 20
INTERIM EFFLUENT LIMITATIONS . .. oot e e 22
POLLUTANT MINIMIZATION PLAN . .. e 24
RECEIVING WATER LIMITATIONS ... o e 25
RECEIVINO WATER QUALITY OBJECTIVES. ... 26
SLUDGE REQUIREMEN T S ... i e e e e e e e e 27
PRETREATMENT REQUIREMENTS . .. .. e e e 27
REQUIREMENTS AND PROVISIONS ... ... e e 28
REOPENERS AND MODIFICATIONS . ... e e e e 29
EXPIRATION DA T E . ..t e e e e e e e e 30
RES C S S ON . L. e e e e e e e 30
ATTACHMENTS:
1. LOCAtION MAD oottt it e e e e e 31
2. Wastewater Process SChematiC.............oviiiieiiiiii e 32
3. Receiving Water Station Map.......c.ooeviiiiii i e e, 33

A. State Water Resources Control Board Order No. 97-03-DWQ
NPDES General Permit No. CAS000001

D. Effluent Data

H. Ammonia Tables

N. Standard Provisions

P. Requirements for Pretreatment Annual Report
R. Reasonable Potential Analysis Table

T. Monitoring and Reporting Program



STATE OF CALIFORNIA
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
LOS ANGELES REGION

ORDER NO. R4-2002-0121
NPDES NO. CA0054011
WASTE DISCHARGE REQUIREMENTS
FOR

COUNTY SANITATION DISTRICTS OF LOS ANGELES COUNTY
(Los Coyotes Water Reclamation Plant)

The California Regional Water Quality Control Board, Los Angeles Region, (hereinafter Regional
Board), finds:

PURPOSE OF ORDER

1.

County Sanitation Districts of Los Angeles County (hereinafter CSDLAC or Discharger)
discharge tertiary-treated wastewater, from its Los Coyotes Water Reclamation Plant (Los
Coyotes WRP) located in Cerritos, to the San Gabriel River, a water of the State and the
United States. The discharge is regulated under waste discharge requirements contained
in Order No. 95-077, adopted by this Regional Board on June 12, 1995. Order No. 95-077
also serves as the permit under the National Pollutant Discharge Elimination System
(NPDES No. CA0054011). Order No. 95-077 has an expiration date of May 10, 2000.

Section 122.6 of Title 40 Code of Federal Regulations (40 CFR) and section 2235.4 of Title
23 of the California Code of Regulations (CCR) state that an expired permit continue in
force until the effective date of a new permit provided the permittee has timely submitted a
complete application for a new permit. . On November 15, 1999, CSDLAC timely filed a
Report of Waste Discharge (ROWD) and applied to the Regional Board for reissuance of
waste discharge requirements (WDR) and NPDES permit to discharge tertiary treated
wastewater. Therefore, the Discharger's permit has been administratively extended until
the Regional Board acts on the new WDR and permit.

This Order is the reissuance of waste discharge requirements and NPDES permit for the
Los Coyotes WRP.

FACILITY AND TREATMENT PROCESS DESCRIPTION

4.

CSDLAC own and operate the Los Coyotes Water Reclamation Plant (Los Coyotes
WRP), a tertiary wastewater treatment plant located at 16515 Piuma Avenue, Cerritos,
California. Attachment 1 shows the location of the plant. The Los Coyotes WRP currently
receives wastewater from Alhambra, Arcadia, Artesia, Baldwin Park, Bellflower, Cerritos,
City of Industry, El Monte, Glendale, Irwindale, La Cafiada Flintridge, La Habra Heights,
La Mirada, Monrovia, Montebello, Monterey Park, Norwalk, Pasadena, Pico Rivera,
Rosemead, San Gabriel, San Marino, Santa Fe Springs, South ElI Monte, South
Pasadena, Temple City, and Whittier. The wastewater is a mixture of domestic and
industrial wastewater that is pre-treated pursuant to 40 CFR section 403.

April 8, 2002
Revised: July 11, 2002



County Sanitation Districts of Los Angeles County CA0054011
Los Coyotes Water Reclamation Plant Order No. R4-2002-0121

10.

The Los Coyotes WRP is part of CSDLAC's integrated network of facilities, known as the
Joint Outfall System, which includes seven treatment plants. The upstream treatment
plants (Whittier Narrows, Pomona, La Cafiada, Long Beach, Los Coyotes, and San Jose
Creek) are connected to the Joint Water Pollution Control Plant (JWPCP) located in
Carson. This system allows for the diversion of influent flows into or around each
upstream plant if so desired.

As reported in the ROWD, the Los Coyotes WRP has a design capacity of 37.5 million
gallons per day (mgd) and serves an estimated population of 321,500 people.

The United States Environmental Protection Agency (USEPA) and the Regional Board
have classified Los Coyotes WRP as a major discharger. It has a Threat to Water Quality
and Complexity Rating of 1-A, pursuant to CCR Section 2200.

Treatment at the Los Coyotes WRP consists of primary sedimentation, activated sludge
biological treatment, secondary sedimentation with coagulation, inert media filtration,
chlorination and dechlorination. No facilities are provided for solids processing at the
plant. Sewage solids separated from the wastewater are returned to the trunk sewer for
conveyance to JWPCP for treatment and disposal. Attachment 2 is a schematic of the
Los Coyotes WRP wastewater flow.

Water Recycling Facility. The Discharger currently recycles about 12% (34 million
gallons per year) of the total treated effluent and plans to continue doing so. The
production, distribution, and reuse of recycled water are presently regulated under Water
Reclamation Requirements (WRR) contained in Order No. 87-51, adopted by this Board
on April 27, 1987. Pursuant to California Water Code section 13523, these WRRs were
reviewed in 1997 and were readopted without change in Board Order No. 97-072,
adopted on May 12, 1997.

Recycled water is used for irrigation of landscapes, athletic fields, ornamental plants, and
agricultural crops. Recycled water reuse areas include parks, schools, golf courses, and
nurseries in the Los Coyotes WRP’s distribution system. CSDLAC is promoting additional
reuse options for the treated effluent.

As illustrated on the Schematic of Wastewater Flow (Attachment 3) for the Los Coyotes
WRP, the recycled water that is piped for reuse is not dechlorinated to maintain an
adequate level of residual chlorine to prevent regrowth of bacteria during distribution.

Storm Water Management. CSDLAC does not treat storm water runoff at the Los
Coyotes WRP, except for stormwater infiltration and inflows in the sewer and stormwater
that fall on or run on to the treatment tanks. It has developed and implemented a Storm
Water Pollution Control Plan for storm water that does not enter the treatment system.

DISCHARGE OUTFALL AND RECEIVING WATER DESCRIPTION

11.

The Los Coyotes WRP discharges tertiary treated wastewater to Reach 1 of the San
Gabriel River, a water of the United States, through Discharge Serial No. 001 (Latitude
33°52'47", Longitude 118°06'26"). Reach 1 is part of the San Gabriel River Watershed.
Discharge Serial No. 001 is located 1,230 feet upstream of the Artesia Freeway, above the
estuary. During dry weather (May 1 — October 31), the primary sources of water flow in



County Sanitation Districts of Los Angeles County
Los Coyotes Water Reclamation Plant

12.

CA0054011
Order No. R4-2002-0121

San Gabriel River, downstream of the discharge point, are the Los Coyotes WRP effluent
and other NPDES-permitted discharges, including urban runoff conveyed through the
municipal separate storm sewer systems (MS4). Storm water and dry weather urban
runoff from MS4 are regulated under an NPDES permit, Waste Discharge Requirements
for Municipal Storm Water and Urban Runoff Discharges within the County of Los Angeles
(LA Municipal Permit), NPDES Permit No. CAS004001.

The Los Angeles County Flood Control District channelized portions of the San Gabriel
River to convey and control floodwater and to prevent damage to homes located adjacent
to the river. Although not its main purpose, the San Gabriel River serves as conveyance of
treated wastewater along with urban runoff. Notwithstanding that the San Gabriel River is
concrete-lined from the point of discharge to the estuary. the watershed supports a
diversity of wildlife, particularly an abundance of avian species such as the Least Bell's
Vireo, Tricolored Blackbird, and California Gnatcatcher. Aquatic life, such as fish,
invertebrates, and algae, also exist in the San Gabriel River.

DISCHARGE QUALITY

13. From July 1995 to December 2001, the Discharger’s discharge monitoring reports showed
the following:
. treated wastewater average annual flow rate of 36.23 mgd;
. average annual removal rates of 97.4% and >99%, of BOD and total suspended
solids, respectively; and,
. 7-day median and daily maximum coliform values as <1 coliform forming units
(CFU)/100 mL_in the treated wastewater.
Based on data submitted in the 2000 Annual Summary Report, Table 1 presents the
characteristics of the effluent discharged. (The “<” symbol indicates that the pollutant was
not detected (ND) at that concentration level).. Attachment D contains more extensive
statistical analyses of the effluent priority pollutants data from July 1995 to June 2001.
14. Table 1
Effluent Characteristics
CTR# | Constituent Unit Ave. or Range | Maximum | Minimum
Flow mgd 31.66 37.18 20.78
pH pH units | 7.2 7.3 7.0
Temperature (Nov — April) °F 74 76 73
(May — Oct.) 79 81 75
BODs20°C mg/L 6 8 4
Suspended solids mg/L <2 2 <1
Settleable solids ml/L <0.1 <0.1 <0.1
Total dissolved solids mg/L 832 866 811
Chloride mg/L 226 251 208
Sulfate mg/L 125 141 110
Boron mg/L 0.67 0.74 0.6
Total Phosphate mg/L 4.46 6.0 3.3
Turbidity NTU 1.0 1.4 0.8
QOil and grease mg/L <4-<5 <5 <4




County Sanitation Districts of Los Angeles County

Los Coyotes Water Reclamation Plant

CA0054011

Order No. R4-2002-0121

CTR# | Constituent Unit Ave. or Range | Maximum | Minimum
Fluoride mg/L 0.67 0.74 0.6
MBAS mg/L 0.48 0.6 0.3
Ammonia-N mg/L 11.6 14.6 8.8
Organic-N mg/L 2.3 2.9 1.6
Nitrate-N mg/L 1.61 3.56 0.64
Nitrite-N mg/L 141 3.90 0.81
Total Nitrogen mg/L 16.9 20.1 14.2
1 Antimony ug/L 1.3 2.2 0.8
2 Arsenic ug/L 2.2 2.8 1.2
3 Beryllium pg/L <2.5 <2.5 <2.5
4 Cadmium pg/L <2 <2 <2
5a Chromium 111
5b Chromium VI
Total Chromium ug/L <10 <10 <10
6 Copper pg/L <10 <10 <10
Iron pg/L 254 296 223
7 Lead pg/L <10 - <20 <20 <10
8 Mercury ug/L <0.1-04 0.4 <0.1
9 Nickel pg/L <20 - <30 30 <20
10 Selenium pg/L <1-1 1 <1
11 Silver ug/L <10 <10 <10
12 Thallium pg/L <1 <1 <1
13 Zinc ug/L 70 100 40
14 Cyanide pg/L <10 <10 <10
16 2,3,7,8-TCDD (Dioxin) ug/L <2 <2 <2
17 Acrolein pg/L <10 <10 <10
18 Acrylonitrile po/L <10 <10 <10
19 Benzene po/L <0.3-<0.5 <0.5 <0.3
20 Bromoform pg/L <0.5-<1 <1 <0.5
21 Carbon tetrachloride pg/L <0.3 <0.3 <0.3
22 Chlorobenzene pg/L <0.5-<1 <1 <0.5